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Agilent Spectrum Analyzer - Swept SA
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Out Of Band Emission
BLE 1M_Channel 39
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GTS

Duty Cycle

Test Result

Report No.: GTSL2025060033F02

On Time . Duty Cycle | Duty Cycle | Duty Cycle

Mode Channel g Period (ms) 3(’% )y (Ii):Ie:r) Fac:’or { dB)
0 2.128 2.499 85.17 0.8517 0.6971
BLE 1M 19 2.128 2.499 85.17 0.8517 0.6971
39 2.128 2.499 85.17 0.8517 0.6971
1 1.072 1.874 57.19 0.5719 2.4268
BLE 2M 19 1.072 1.873 57.23 0.5723 2.4238
38 1.072 1.874 57.22 0.5722 2.4245

Test Graphs
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Power Spectral Density

Test Result

Report No.: GTSL2025060033F02

Mode Channel

PSD (dBm/3kHz) | Limit (dBm/3kHz)

Result

0

-14.466

PASS

BLE 1M 19

-13.736

PASS

39

-14.442

PASS

1

-17.839

PASS

BLE 2M 19

-16.729

PASS

38

-16.598

PASS

Test Graphs
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GTS

Report No.: GTSL2025060033F02

AC Power-Line Conducted Emission

Note:

1.All modes have been tested, only worst case(BLE2M 2440MHz )mode was recorded in the test report.
2.Emission Level (dBuV/m) = Reading Value (dBuV) + Correction Factor (dB/m).

3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

4. The emission levels of other frequencies were less than 20dB margin against the limit.

5. Margin value = Emission level-Limit value.

Polarization | N | Mode | TX Channel 19

20.0 dBu¥

70

FCC Part15 CE-Class B_QP
1] I

50

40

30

20 peak

10 AVGE

-10

0.160 0.500 [MHz]) 5 000 30.000
No. | Frequency Reading Factor Measure- Limit Margin | Detector
(MHz) Level(dBuV) (dB) ment(dBuV) | (dBuV) (dB)
1% 0.1539 25.34 19.42 44.76 65.79 -21.03 peak
2 0.1819 6.69 19.42 26.11 54.40 -28.29 AVG
3 0.2460 0.22 19.42 19.64 51.89 -32.25 AVG
4 0.2500 16.10 19.42 35.52 61.76 -26.24 peak
5 0.9900 -6.99 19.52 12.53 46.00 -33.47 AVG
6 1.0140 14.06 19.52 33.58 56.00 -22.42 peak
7 3.1540 -2.64 19.66 17.02 46.00 -28.98 AVG
8 3.1940 8.30 19.67 27.97 56.00 -28.03 peak
9 6.0420 -4.87 19.92 15.05 50.00 -34.95 AVG
10 6.0580 8.02 19.93 27.95 60.00 -32.05 peak
11 17.9460 6.21 21.36 27.57 60.00 -32.43 peak
12 18.1740 -3.76 21.37 17.61 50.00 -32.39 AVG

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL2025060033F02

Polarization

Mode

TX Channel 19

80.0

dBu¥

70

50

40

30

FCC Part15 CE-Class B_QP

20 peak
10 AVG
0
-10

0.150 0.500 [MHz] 5000 30.000

No. | Frequency Reading Factor Measure- Limit Margin | Detector

(MHz) Level(dBuV) (dB) ment(dBuV) | (dBuV) (dB)

1 0.1539 22.45 19.44 41.89 65.79 -23.90 peak

2 0.1539 9.07 19.44 28.51 55.79 -27.28 AVG

3 0.1940 19.84 19.43 39.27 63.86 -24.59 peak

4 0.2140 3.19 19.43 22.62 53.05 -30.43 AVG

5 0.3060 -1.87 19.44 17.57 50.08 -32.51 AVG

6 0.3100 11.91 19.44 31.35 59.97 -28.62 peak

7* 1.0220 13.91 19.53 33.44 56.00 -22.56 peak

8 1.2500 -4.15 19.54 15.39 46.00 -30.61 AVG

9 3.2139 9.25 19.69 28.94 56.00 -27.06 peak

10 3.2139 -2.93 19.69 16.76 46.00 -29.24 AVG

11 15.4580 11.07 21.09 32.16 60.00 -27.84 peak

12 15.6700 215 2112 23.27 50.00 -26.73 AVG
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GTS

Report No.: GTSL2025060033F02

Radiated spurious emissions

For 9 kHz ~ 30 MHz
The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which

was 20dB lower than the limit line was not reported.

For 30 MHz ~ 1 GHz:

Note:

1.All modes have been tested, only worst case(BLE2M_2440MHz )mode was recorded in the
test report.

2.Emission Level (dBuV/m) = Reading Value (dBuV) + Correction Factor (dB/m).

3. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

4. The emission levels of other frequencies were less than 20dB margin against the limit.

5. Margin value = Emission level-Limit value.

Polarization | Horizontal | Mode | 2M_2440MHz

80.0

dBu¥/m

70

60

50

40

FCC Part15 C- RE_30-1000MHz

30

20

10

n'|3][.l]l]l] R0.00 [MHz) 300,00 1000000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 31.2893 4711 -29.75 17.36 40.00 -22.64 | peak
2% 47.4918 49.46 -28.99 20.47 40.00 -19.53 | peak

3 83.8156 46.75 -34.85 11.90 40.00 -28.10 | peak

4 114.1138 48.23 -32.32 15.91 43.50 -27.59 | peak

5 139.8508 44 .96 -29.69 15.27 43.50 -28.23 | peak

6 348.0274 42.04 -27.61 14.43 46.00 -31.57 | peak

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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Report No.: GTSL2025060033F02

Polarization Vertical Mode 2M_2440MHz

g0.0 dBu¥Y/m

70

60
FCC Part15 C- RE_30-1000MHz

50 Margim—~=6-dB

40

30

30,000 G0.00 [MHz] 200.00 1000.000

No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1* | 43.6584 41.59 | -29.13 12.46 40.00 -27.54 | peak
63.0916 41.05 | -29.72 11.33 40.00 -28.67 | peak
143.8295 4199 | -29.37 12.62 43.50 -30.88 | peak
159.7844 4249 | -28.92 13.57 43.50 -29.93 | peak
176.2686 4250 | -30.59 11.91 43.50 -31.59 | peak
334.8589 40.27 | -27.55 12.72 46.00 -33.28 | peak

(>R HiF - NN N \V)
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For 1 GHz ~ 18GHz:
Note:

1.The all data rate modes had been test, but only worse test data was recorded in the test report.

Report No.: GTSL2025060033F02

2.In frequency ranges 18 ~25GHz no any other harmonic emissions detected which are tested to
compliance with the limit. No recording in the test report. No any other emissions level which are
attenuated less than 20dB below the limit. No recording in the test report.

3.We used the filter to test and the main frequency was filtered out.

4.Emission Level (dBuV/m) = Reading Value (dBuV) + Correction Factor (dB/m).

5. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

6. The emission levels of other frequencies were less than 20dB margin against the limit.

7. Margin value = Emission level-Limit value.

Polarization Horizontal Mode 1M_2402

116.0 dBu¥/m

106
a6
86
76 FCC Part15 RE-Class B_Above 1GHz PK
66
56 : : — D My TS —__ ipeak
16 ] el < AVE
36 A
26
16
[
4 1000000 Z700.000 4400000 6100000 7800000 [MHz] 11200000 12900000 14600000 16300.000 18000000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6236.000 47.05 -1.84 45.21 74.00 -28.79 | peak
2 6763.000 35.18 -0.62 34.56 54.00 -19.44 | AVG
3 | 10469.000 43.41 5.95 49.36 74.00 -24.64 | peak
4 | 11251.000 32.31 7.45 39.76 54.00 -14.24 | AVG
5 | 12866.000 42.40 9.49 51.89 74.00 -22.11 | peak
6* | 13529.000 31.24 10.18 41.42 54.00 -12.58 | AVG

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
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Report No.: GTSL2025060033F02

Polarization Vertical Mode 1M_2402
116.0 dBu¥/m
106
96
86
76 FCC Part15 BE-Clazs B_Above 1GHz PK
15
56 al — e = peak
46 ! : 5 B AVG
6
26
16
B
4 1000.000 2700.000 4400.000 6100.000 7800.000 [MHz] 11200.000 12900.000 14600.000 16300.00018000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) (dB)
1 6729.000 46.12 -0.69 4543 74.00 -28.57 | peak
2 6763.000 35.14 -0.62 34.52 54.00 -19.48 | AVG
3 11030.000 43.67 6.96 50.63 74.00 -23.37 | peak
4 11710.000 31.80 8.13 39.93 54.00 -14.07 | AVG
5* 1 13529.000 31.43 10.18 41.61 54.00 -12.39 | AVG
6 14209.000 40.72 10.49 51.21 74.00 -22.79 | peak

Global United Technology Services Co., Ltd.
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Polarization Horizontal Mode 1M_2440
116.0 dBu¥/m
106
96
86
76 FCC Part15 RE-Class B_Above 1GHz PK
66
56 = » o o E A=l peak
46 1 - " 6 AVG
36 2 A
26
16
[
4 1000000 2700.000 4400000 6100000 7800000 ([MHz] 11200000 12900.000 14600000 16300.00013000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 6100.000 47.56 -2.22 45.34 74.00 -28.66 | peak

2 6763.000 35.07 -0.62 34.45 54.00 -19.55 | AVG

3 | 10384.000 43.24 5.78 49.02 74.00 -24.98 | peak

4 | 11251.000 32.47 7.45 39.92 54.00 -14.08 | AVG

5 | 13495.000 42.51 10.14 52.65 74.00 -21.35 | peak

6* | 13529.000 31.48 10.18 41.66 54.00 -12.34 | AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 47 of 64




GTS

Report No.: GTSL2025060033F02

Polarization

Vertical

Mode

1M_2440

116.0 dBu¥/m

106
96
86
76 FCC Part1l5 RE-Class B_Above 1GHz_ PK
66
L1 ~ peak
46 AVG
36
26
16
6
4 1000.000 2700000 4400.000 6100000 7800000 [MHz]) 11200000 12900.000 14600.000 16300.000 18000000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 4961.000 48.50 -5.34 43.16 74.00 -30.84 | peak
2 4978.000 37.60 -5.28 32.32 54.00 -21.68 | AVG
3 8684.000 33.85 2.78 36.63 54.00 -17.37 | AVG
4 8718.000 43.96 2.86 46.82 74.00 -27.18 | peak
5 | 13512.000 42.13 10.16 52.29 74.00 -21.71 | peak
6* | 13529.000 31.21 10.18 41.39 54.00 -12.61 | AVG
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Polarization Horizontal Mode 1M_2480
116.0 dBu¥/m
106
96
86
76 FCC Part15 RE-Class B_Above 1GHz PK
66
56 - pa 5 i peak
3 3
46 X i 6 AVG
36 '
26
16
6
* 1000.000 2Z2700.000 4400.000 6100.000 7800000 [MHz] 11200.000 12300.000 14600.000 16300.00018000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6202.000 47.56 -1.94 45.62 74.00 -28.38 | peak
2 6219.000 37.08 -1.89 35.19 54.00 -18.81 | AVG
3 | 10418.000 43.59 5.86 49.45 74.00 -24.55 | peak
4 | 11251.000 32.41 7.45 39.86 54.00 -14.14 | AVG
5 | 13512.000 41.92 10.16 52.08 74.00 -21.92 | peak
6* | 13529.000 31.15 10.18 41.33 54.00 -12.67 | AVG
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Polarization Vertical Mode 1M_2480

116.0 dBu¥/m

106
96
86
76 FCC Part15 BE-Class B_Above 1GHz_PK
66
56 m q -  Ra— 15C ‘”{""’::’U:.?. \‘ i m 1o peak
46 i i & AVG
2 % ]
36
26
16
6
* 1000.000 2700000 4400,000  GT00.000 7500.000 [MHz) 11200.000 12900.000 14600.000 16300.000 18000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6202.000 50.99 -1.94 49.05 74.00 -24.95 | peak
2 6219.000 38.94 -1.89 37.05 54.00 -16.95 | AVG
3 | 10503.000 43.49 6.00 49.49 74.00 -24.51 | peak
4 | 11251.000 32.42 7.45 39.87 54.00 -14.13 | AVG
5 | 15518.000 39.91 11.85 51.76 74.00 -22.24 | peak
6* | 16096.000 28.88 12.00 40.88 54.00 -13.12 | AVG

Global United Technology Services Co., Ltd.
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Polarization Horizontal Mode 2M 2404
116.0 dBu¥/m
106
96
86
76 FCC Part15 RE-Class B_Above 1GHz_ PK
66
56 - 4= ove i peak
1
46 X 5 AVE
36 2
26
16
6
* 1000000 2700.000  4400.000  G100.000  7500.000 MHz] 11200.000 12900.000 14600000 16300.000 13000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6015.000 49.72 -2.46 47.26 74.00 -26.74 | peak
2 6032.000 37.02 -2.41 34.61 54.00 -19.39 | AVG
3 | 11217.000 42.73 7.37 50.10 74.00 -23.90 | peak
4 | 11710.000 31.84 8.13 39.97 54.00 -14.03 | AVG
5* | 15994.000 28.95 11.90 40.85 54.00 -13.15 | AVG
6 | 16011.000 39.85 11.91 51.76 74.00 -22.24 | peak
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GTS

Report No.: GTSL2025060033F02

Polarization Vertical Mode 2M_2404
116.0 dBu¥/m
106
96
86
76 FCC Part15 BE-Class B_Above 1GHz_PK
66
hG - __ ove AW _ - - peak
46 4 g AVG
36 ; s
26
16
6
* 1000:000 2700000 4400.000  6100.000 7800000 MHz) 11200.000 12900.000 14600.000 16300.000 18000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 6015.000 50.76 -2.46 48.30 74.00 -25.70 | peak

2 6032.000 37.79 -2.41 35.38 54.00 -18.62 | AVG

3 | 11234.000 43.18 7.42 50.60 74.00 -23.40 | peak

4 | 11710.000 31.95 8.13 40.08 54.00 -13.92 | AVG

5 | 15977.000 40.02 11.89 51.91 74.00 -22.09 | peak

6* | 15994.000 29.01 11.90 40.91 54.00 -13.09 | AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No.: GTSL2025060033F02

Polarization

Horizontal

Mode

2M_2440

106

96

86

76

66

56

46

36

26

16

6

A

116.0 dBu¥/m

FCC Part15 RE-Class B_Above 1GHz PK

peak

AYG

1000.000 2700.000 4400.000 6100.000 7800000 [MHz] 11200.000 12900.000 14600000 16300.00018000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6100.000 47.78 -2.22 45.56 74.00 -28.44 | peak
2 6746.000 35.15 -0.65 34.50 54.00 -19.50 | AVG
3 | 10384.000 | 43.52 5.78 49.30 74.00 -24.70 | peak
4 | 11251.000 | 32.32 7.45 39.77 54.00 -14.23 | AVG
5* | 13512.000 | 31.28 10.16 41.44 54.00 -12.56 | AVG
6 | 13529.000 | 41.91 10.18 52.09 74.00 -21.91 | peak

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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GTS

Report No.: GTSL2025060033F02

Polarization Vertical Mode 2M_2440
116.0 dBu¥/m
106
96
86
76 FCC Part15 RE-Clazs B_Above 1GHz PK
b6
56 1.. o s : __ peak
16 : AVG
36 2
26
16
b
* 1000000 2700.000 400,000 700,000 7800.000 MHz] 11200.000 12900.000 14600.000 16300.000 13000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)

1 6100.000 49.97 -2.22 47.75 74.00 -26.25 | peak

2 | 6117.000 37.43 -2.17 35.26 54.00 -18.74 | AVG

3 | 10401.000 | 43.25 5.82 49.07 74.00 -24.93 | peak

4 |11030.000 | 32.22 6.96 39.18 54.00 -14.82 | AVG

5 | 16382.000 | 39.74 11.53 51.27 74.00 -22.73 | peak

6* | 15994.000 | 28.98 11.90 40.88 54.00 -13.12 | AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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GTS

Report No.: GTSL2025060033F02

Polarization Horizontal Mode 2M_2478
116.0 dBu¥/m
106
9
86
76 FCC Part15 RE-Class B_Above 1GHz |PK
66
hG - 3 ove LU - W peak
1 : X
46 ; 5 AVE
4 ; ;
36
26
16
6
* 1000000 2700000 44007000 100,000 7800000 (MHz] 11200000 12900000 14600 000 16300 000 18000000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6202.000 50.15 -1.94 48.21 74.00 -25.79 | peak
2 6219.000 38.29 -1.89 36.40 54.00 -17.60 | AVG
3 | 11693.000 42.46 8.12 50.58 74.00 -23.42 | peak
4 | 11710.000 31.88 8.13 40.01 54.00 -13.99 | AVG
5* | 15994.000 28.90 11.90 40.80 54.00 -13.20 | AVG
6 | 16062.000 39.42 11.96 51.38 74.00 -22.62 | peak

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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GTS

Report No.: GTSL2025060033F02

Polarization

Vertical

Mode

2M_2478

116.0 dBu¥/m

106

96

86

76

FCC Partl5 RE-Class B_Above 1GHz |PK

66

56

46

36

26

16

3

-4

peak

AYG

1000.000 2700.000 4400.000 6100.000 7800.000 (MHz) 11200.000 12900.000 14600.000 16300.000 18000.000
No. | Frequency | Reading | Factor Level Limit Margin | Det.
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB)
1 6202.000 48.74 -1.94 46.80 74.00 -27.20 | peak
2 6763.000 35.27 -0.62 34.65 54.00 -19.35 | AVG
3 | 11710.000 | 42.92 8.13 51.05 74.00 -22.95 | peak
4 | 11710.000 | 31.92 8.13 40.05 54.00 -13.95 | AVG
5 | 13495.000 | 42.17 10.14 52.31 74.00 -21.69 | peak
6* | 13529.000 | 31.41 10.18 41.59 54.00 -12.41 | AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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GTS

Test Result of Restricted Band

Report

No.: GTSL2025060033F02

Polarization

Horizontal

Mode

1M_2402

1200 dBu¥/m

110
100

90

80

15C Above 1GHz-PK

70

60

50 peak
40

30 AVG
20

10

0 J60000 2363000 2366000 2369.000 2392000 (MHz) 23981000 2401.000 2404.000 2407.000 2410.000
No. Frequency Reading Factor Level Limit Margin Det.

(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 57.60 -15.88 41.72 74.00 -32.28 peak
2* 2390.000 42.95 -15.88 27.07 54.00 -26.93 AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Page 57 of 64




GTS

Report No.: GTSL2025060033F02

Polarization

Vertical

Mode

1M_2402

1200 dBu¥/m

110

100

90

80

15C Above 1GHz-PK

0

60

50

40

30

—

20

10

0.0

peak

AVG

2380000 2383.000

2386.000

2389.000

2392.000

{MHz]

2398.000

2401.000

2404.000

2407000 2410.000

No.

Frequency
(MHz)

Reading
(dBuV)

Factor
(dB/m)

Level
(dBuV/m)

Limit
(dBuV/m)

Margin
(dB)

Det.

2390.000

58.11

-15.88

42.23

74.00

-31.77

peak

2390.000

43.18

-15.88

27.30

54.00

-26.70

AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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GTS

Report No.: GTSL2025060033F02

Polarization

Horizontal

Mode

1M_2480

120.0 dBu¥/m

110

100

90

a0

15C Above 1GHz-PK

70
60
h0
40 peak
20 AVEG
20
10
0 470000 2473000 ZA76000 2475000 2462000 MHz) 2488000 2491000 2494000 2497.000 2500.000
No. Frequency Reading Factor Level Limit Margin Det.
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1* 2483.500 65.62 -15.30 50.32 74.00 -23.68 peak
2 2483.500 45.01 -15.30 29.71 54.00 -24.29 AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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GTS

Report No.: GTSL2025060033F02

Polarization Vertical Mode 1M_2480
120.0 dBu¥/m
110
100
90
80
15C Above 1GHz-PK
70
60
50
40 peak
a0 AVG
20
10
0470000 2473000 2476000 2479000 Z4GZ000 (MHz) 7488000 2491.000 2494000 2497.000 2500.000
No. Frequency Reading Factor Level Limit Margin Det.
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1,5 2483.500 65.69 -15.30 50.39 74.00 -23.61 peak
2 2483.500 45.21 -15.30 29.91 54.00 -24.09 AVG

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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GTS

Report No.: GTSL2025060033F02

Polarization

Horizontal

Mode

2M_2404

116.0 dBu¥/m

106
96
86
76 15C_Appve 1GHz-PK
66
56
46 peak
36
26 AVG
16
6
* 2380000 2383000 2306000 2369.000 2392000 (MHz) 2398.000 2401000 2404000 2407.000 2410.000
No. Frequency Reading Factor Level Limit Margin Det.
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 2390.000 53.65 -15.88 37.77 74.00 -36.23 peak
2* 2390.000 43.20 -15.88 27.32 54.00 -26.68 AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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Report No.: GTSL2025060033F02

Polarization Vertical Mode 2M_2404
116.0 dBu¥/m
106
96
86
76 15C_Abopve 1GHz-PK
66
56
46 peak
36
- AVG
16
6
* 2360000 2363000 7306000 2369000 2392000 (MHz) 2398.000 2401000 2404.000 2407.000 2410.000
No. Frequency Reading Factor Level Limit Margin Det.
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 53.86 -15.88 37.98 74.00 -36.02 peak
2* 2390.000 43.14 -15.88 27.26 54.00 -26.74 AVG

Global United Technology Services Co., Ltd.
No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,
Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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Report No.: GTSL2025060033F02

Polarization

Horizontal

Mode

2M_2478

116.0 dBu¥/m

106
96
: N
76 /\\ 15C_Above 1GHz-PK
66
56
46
6 peak
- AVG
16
6
* 2470000 2474000 2478000 2462000 2485.000 (MHz) 2494000 24980000 2502000 2506.000 2510.000
No. Frequency Reading Factor Level Limit Margin Det.
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)
1 2483.500 58.81 -15.30 43.51 74.00 -30.49 peak
2r 2483.500 43.48 -156.30 28.18 54.00 -25.82 AVG

Global United Technology Services Co., Ltd.

No. 123- 128, Tower A, Jinyuan Business Building, No.2, Laodong Industrial Zone,

Xixiang Road, Baoan District, Shenzhen, Guangdong, China
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Report No.: GTSL2025060033F02

Polarization

Vertical

Mode

2M_2478

116.0 dBu¥/m

106

96

o A

15C _Above 1GHz-PK

66
56
46
16 peak
- AVG
16
6
! 470000 2474000 ZATE000 4G 000 Z4G5000 (MHz) 2494000 2498000 2502.000 2506.000 2510.000
No. Frequency Reading Factor Level Limit Margin Det.
(MHz) (dBuV) (dB/m) (dBuV/m) (dBuV/m) (dB)

1 2483.500 61.17 -15.30 45.87 74.00 -28.13 peak
2* 2483.500 43.73 -156.30 28.43 54.00 -25.57 AVG

%% % XK END OF THE REPORT 3% 3% 3% 3% 3%
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